192 Water Systems

SUPERCHLORINATION (SOO-per-KLOR-uh-NAY-shun)

Chlorination with doses that are deliberately selected to produce free or combined residuals so large as to require dechlorination.

SURFACE LOADING

ifiers are hydraulically (flow) over- or underloaded. Also called OVERFLOW RATE.

Surface Loading, GPD/sq ft = Flow, gallons/da
Surface Area, sq ft
or

Surface Loading, cu m/day - Flow, cu m/day
5q m Surface Area, sqm

TRIHALOMETHANES (THM:s) (tri-HAL-0-M ETH-hanes) TRIHALOMETHANES (THMs)

Derivatives of methane, CHy, in which three halogen atoms (chlorine or bromine) are substituted for three of the hydrogen atoms. OF:

ten formed during chlorination by reactions with nawral organic materials in the water. The resulting compounds (THM:s) are sus-
[...]
tube functions as a shallow sectling basin. Together, they provide
a high ratio of effective settling surface area per unic volume of
water. The settled particles can collect on the inside surfaces of
the tubes or settle to the bottom of the sedimentation basin.

High-rate serclers are particularly useful for water creatment
applications where site area is limired, in package:rypc warter
treacmenc units, and to increase the capacity of existing sedi-
mentation basins. In existing rectangular and circular sedimen-
tation basins, high-rate settler modules can be conveniently in-
stalled berween the launders. High winds, however, can have an
adverse effect on tube settlers.

Water rreatment plant sludges are typically alum sludges, with
solids concentrations varying from 0.25 to 10 percent when re-
moved from the basin. In gravity flow sludge removal systems,
the solids concencration should be limited to 3 percent. If the

FLOCCULATION
EFFLUENT

/-)

Ve
—
~——

sludge is to be pumped, solids concentrations as high as 10 per-
cent can be transported.

In horizontal-flow sedimentation basins preceded by coagula-
tion and floceulation, over 50 percent of the floc will settle out
in the fitst chird of the basin length. Operationally, this must be
considered when establishing the frequency of operation of
sludge removal equipment. Also, you must consider the volume
or amount of sludge to be removed and the sludge storage
volume available in the basin.

Sludge may be discharged into sludge basins or ponds for
liquid-solids separation. Ultimately, the sludge may be disposed
of in a landfill.

For additional information on settling, see WATER TREAT-
MENT PLANT OPERATION, Volume I, Chapter 5, “Sedi-
mencation,” in this series of operator training manuals,
FORMULAS

To calculate the settling time or detention time in a basin:

1. Determine the basin dimensions and volume.

2. Measure and record the flow of water being treated.
Basin Volume, cu ft = (Length, ft{{( Width, ft}(Depth, ft)
Basin Volume, gal = (Basin Volume, cu fi)(7.48 gal/cu fi)

he = {Basin Volume, gal) {24 hr/day)
Flow, gal/day

Detention Time,

To calculate the basin overflow rate or surface loading;

1. Determine the basin length and width to determine the sur-
face area.

2. Measure and record the flow of water being treated.

Surface Area, sq ft = (Length, ftf(Width, ft)

Flow, gal/da
flow Rate, GPDfsq fr = ——oie BATCAY
Overflow Race * Surface Area, sq ft

T\

FILTER
INFLUENT
e

/

&>~ USUALLY 7% AS SHOWN OR 60°

J

Fig. 4.7 Tube settler (installed in a rectangular or circular sedimentation basin)

Small Plants 207

7% Tube Settlers

60° Tube Settlers

NAUTILUS® EFFLUENT
BRIDGE '
= 3\‘)\' &
EFFLUENT = T T =15
LAUNDER . @ q
- p I
SLUDGE 1
TROUGH vl i [N i =

N0 by

N N—— NAUTILUS®
Y SIPHON HEADER

60° TUBE
SETTLERS

INFLUENT

Fig. 4.8  Cutaway view of Floc/ Tibe clarifier

{Permission of Neptune Microfloc, Inc.){Now Microfloc Products)



s s i

ey

208 “Water Systems

INLET

FLUME EFFLUENT

o FLUME L
~ Vs

1} \ ~ Q
Y ' SLUDGE COLLECTOR

-~
| el oy il St ey

CLARIFIED
EFFLUENT

e N B W Ty o A S W Y

T0
SLUDGE €

DISPOSAL
Rectangular Clarifier

PERIPHERAL
EFFLUENT FLUME

CLARIFIED
EFFLUENT

BASIN INLET——»

Circular Clarifier

Cross-Fluted Design

Fig. 4.9  Tube settlers in rectangular and cirvcular clarifiers
(Adapred from the Munters Corporation}

EXAMPLE 5

A rectangular settling basin 20 feet long, 10 feet wide, and
with water 5 feet deep treats a flow of 60,000 gallons per day.
Estimate the detention time or settling time in hours for this
bastn when conveying this flow.

Known Unknown
Length,ft = 20ft Detention Time, hr
Width, &t = 10ft
Depth,ft = 5ft

Flow, GPD = 60,000 GPD
1. Calculate the basin volume in gallons.
Basin Volume, cu fi = (Length, fi}(Width, ft)(Depth, ft)
(20 fY(10 f)(5 fr)
= 1,000 cu ft

Basin Volume, gal = (Basin Volume, cu ft)(7.48 galfcu fr)
{1,000 cu f1)(7.48 galfeu fr)

2. Calculate the detention time or settling time in hours.
_ (Basin Volume, gal) (24 hr/day)
Flow, gal/day

(7,480 pal) (24 he/day)
60,000 gal/day

Detention Time, hr

3.0hr

A recrangular sectling basin 20 feet fong, 10 feet wide, and
with water 5 feet deep treats a flow of 60,000 gallons per day.
Estimate the overflow rate of the basin in gallons per day per
square foot of surface area,

Known Unknown

Length,fi = 20f Overflow Rate, GPD/sq ft
Width,ft = 10ft

Depth,ft = 5f

Flow, GPD = 60,000 GPD

Small Plants 209

1. Calculate the surface area in square feet.
Surface Area, sq ft = (Length, fi)(Width, f)

(20 f)(10 f1)

200 sq fr

2. Determine the basin overflow rate in gallons per day per
square foot.

Overfl R. _GPDJsq fr = —Flow, gal/da
vertlow late sqhr Surface Aren. . 7

_ 60,000 gal/day
200 5q fr

300 GPD/sq f

QUESTIONS

Write your answers in a notebook and then compare your
answers with those on page 275.

4.3A  What is the purpose of settling?
4.3B  Short-circuiting is influenced by what facrors?
4.3C  How does temperature influence particle sertling?

4.3D Why is sludge recycled to the inlet of the settling tank?

44 FILTRATION

Filtration is the process of passing water through a porous bed
of fine granular material o remove suspended mateer from the
water. The suspended matter is mainly particles of floc, soil, and
dcbris; but it alse includes living organisms such as algae, bacte-
ria, viruses, and protozoa.

There are generally two types of filters used in water treat-
ment. Both the gravity and pressure types are common. The tra-
ditional open gravicy filter is shown in Figure 4.10. This filter is
simply a tank with an open top that contains the water, the fil-
tering media, and other filter equipment. Water enters the filter
near the top and flows downward through the filtering media
under the force of gravity, hence the name “gravity filcer.” Ac the
bottom, the filtered water is collected in the underdrain system
and flows out of the filter to the filtered water reservoir.

Slow sand filtration is a variation of the gravity filtration proc-
ess. The physical structure of the filter resembles a standard
gravity flter but the slow sand filter uses biological processes as
well as physical straining to remove suspended particles from
the water. Most small systems are now required to filter their
water to comply with the Safe Drinking Water Act (SDWA) of
1986 and the Surface Warter Treatment Rule (1989). Because of
the impaortance of this rechnology, slow sand filtration will be
discussed fully in Section 4.8 of this chapter.

The second commaon type of filter is the pressure filter (Fig-
ure 4.11). The pressure filter is completely enclosed in a water-
tight tank and the water is forced through the filcer under
pressure created by an elevated source, a pump, or other pres-
sure source. When a bed of granular filtering media is used,
the water enters the top of the filter tank and flows vertically



210 Water Systems

Filter Tank

Cast-lron Manifold

Wash Troughs
L

-Filter Sand

Graded Gravel

Perforated Laterals

Filter Floor

Fig. 410 Cutaway view of typécal open gravity sandd filter
(Reprinied from WATER TREATMENT PLANT DESIGN, by permission.
Copyright 1969, the American Warer Works Association)

downward as it does in a gravity fileer. The underdrain system
is also similar. Some types of pressure filters, called “precoat fil-
ters” (Figure 4.12), use DIATOMACEOUS EARTH" (DE)
temporarily deposited on fabric or wire screen clements to ac-
complish the filtering action. Thus, the interior arrangement of
a pressure filter can vary considerably from one manufacturer to
another. Pressure filters frequenty offer lower installation and
operation costs in small filtration plants; however, they are gen-
etally somewhart less reliable chan gravicy filters (depending
upon pressure). Some states do not recommend the use of pres-
sure filters for treating surface waters.

Filtration is the final step in the overall solids removal process,
which usually includes the pretrearment processes of coagula-
tion, flocculation, and sedimentation. The configuration of
these processes, or mode of operation, varies from plant to plant
with respect to which steps are included in the process. Three
modes (or methods) are common: conventional, direct, and dia-
tomaceous earth. A fourth mode, slow sand filtration, is prac-
ticed in smaller plancs in the United States, and is an acceptable
method for purposes of meeting regulatory requirements.

Conventional Fileration: This mode of water treatment is
suited for water sources where quality is highly variable or is high
in suspended solids, and jarge volumes of water are required. This
process is used in most municipal treatment plants in the United
States. A conventional filtration plant commonly operates at
filter rates of 2 to 3 GPM/sq ft, but can function up to 10 GPM/
sq ft. This mode includes complete pretreatment (coagulation,
flocculation, and sedimentation), and provides a great amount of
flexibility and reliability in plant operations. A chemical applica-
tion point just prior to filtration permits the application of a
filcer-aid chemical {such as a nonionic polymer) to assist in the
solids removal process, especially during periods of pretreatment
process upset, or when operating at high filrration rares.

Direct Fileration: Direcr filtration is the same as conventional
fileration except that sedimentation is omitted. Direct fileration
is considered & feasible alternative to conventional filtration,
particularly when source waters are low in turbidiry, color,
plankton, and coliform organisms. Filtration rates are usually in
the range of 2 to 5 GPM/sq ft. As in conventional filtration, a
chemical application point just prior to fileration permits the

5 Diatomaceous (DYE-uh-toe-MAY-shus) Earth. A fine, siliceous {made of silica) carth composed mainly of the skeletal remains of diatoms.

— PRESSURE
GAUGE
INFLUENT

—=_ X

Small Plants 211

PRESSURE

/ VESSEL

N

PRESSURE

/ ////
FILTER MEDIA
(SAND)

GAUGE \_

N\ " SUPPORT GRAVEL \ '\

00000000000000)

e

EFFLUENT
X = VALVE

Fig. 4.11

addition of a filter-aid chemical. Many direcc filtration plants
provide rapid mix, short detention without agitation (30 to 60
minutes) followed by filtration. Other direct fileration plants
practice what is known as “in-line” filtration, which is the same
as direce filration without separate flocculation. With in-line
operation, chemical filter aids are added directly to the filter
inlet pipe and are mixed by the flowing water.

Diatomaceous Earth: In diatomaceous earch {precoat) filtra-
tion, the filter media is added as a SLURRY'® 1o the water being
treated; it chen collects on a septum (a pipe conduic with porous
walls) or other appropriate screening device as shown in Figure
4.12, After the initial precoar application, water is filtered by
passing it through the coated screen. The coarting thickness may
be increased during the filtration process by gradually adding
more media—a body feed. In most water treatment applica-
tions, diatomaceous earth is used for both the precoar and body-
feed operations.

\““UNDERDRAIN
| X
BACKWASH/
DRAIN LINE
Pressure filter

Diatomaceous earth filtration is primarily a straining process,
and finds wide application where very high particle removal effi-
ciencies (high clarity water) are required, such as in the beverage
and food industries. Precoat filters can be operated as gravity,
pressure, or vacuum filters. They are also commonly used in
swimming pool installations due to their small size, efficiency,
ease of operation, and relatively low cost. Use of these filters is
limited in larger water treatment plants because of operational
considerations such as flow rates and sludge (used diatoma-
ceous earth) disposal requirements.

Slow Sand: In slow sand fileration, water is drawn downward
through the filter media (sand) by gravity as it is in the gravity
fileration process. However, this is generally where the similarity
between these two filtration processes ends. In the slow sand fil-
tration process, particles are removed by straining, ADSORP-
TION," and biological action. Filtration rates are extremely
low (0.015 10 0.15 GPM/sq ft or 0.01 to 0.1 liters per sec/sq m

% - . . . . . .
 Sturry. A watery mixture or suspension of insoluble (not dissolved) marter; a thin, watery mud or any substance resembling it (such as a grit slurry or a lime sturry).
V7 Adsarption (add-SORP-shun).  The gathering of a gas, liquid, or dissalved substance an the surface or interface zone of another material.



i

=il o e

212 Water Systems

PRESSURE
PRECOAT AND VESSEL
BODY FEED

INFLUENT l [ — )

= X flE [ SEPTUM

‘O’r
P Ay
S

Sz, -

.t
LIRS

L -

e,
AL
siniee

.-t
te e
o

FILTER COATING
—— (DIATOMACEOUS
EARTH)

Iy

Y
LY
n tarhy %t

X = VALVE

WASH/DRAIN <f— X |

-~

Fig. 412 Precoat filter

or 0.01 1o 0.1 mm/sec). This process usually does not require
pretreatment for most surface waters. The majority of the par-
ticulate material is removed in the top few inches of sand, so this
entire layer must be physically removed, rather than back-
washed, when the filter becomes clogged. This filtration process
has found limited application due to the large area required and
the need to manually clean the filters, but its efficiency in re-
moving or inactivating disease-causing organisms has sparked
interest in the process.

Chemical coagulation is absolutely essential for effective filtra-
tion except when using the slow sand process. Filters using a
granular filter media will not effectively remave fine suspended
macter unless coagulation treatment is provided. Without coag-
ulation, the fileer will operate only as a strainer that removes the
large, coarse particles while the fine particles of suspended
matter will easily flow right between the grains of filter media
and pass through the filter without being removed. Only proper

coagulation can make 2 granular media filter perform effec-
tively to clarify the water.

Sand is the most frequently used filtering media for treatment
of domestic water. The sand should be a hard material like quartz
so it will not erode and crumble or easily dissolve in water. The
depth of sand may vary from 20 to 30 inches (50 to 75 ecm). A
depth of 24 inches (60 cm) is common but some filters of special
design may have only 6 to 12 inches (15 to 30 cm) of sand.

Raw sand from just any source is not suitable for filter media.
This sand usually is not the right size and ic is not properly
“graded,” that is, the different sizes are not present in the correct
proportion. Therefore, filter sand must be prepared by screening
the raw sand through a set of sieves and mixing the sand re-
tained on each size sieve in the proper propertion. When this
mixing operation is completed, the sand should consist of grains
ranging in size from about 0.2 to 1.2 millimeters.

Anthracite is the second most frequently used filtering media.
Anthracite is hard coal. Ordinarily, anthracite is prepared by
crushing the coal and sieving it to achieve the proper gradation.
Properly graded anthracite will consist of grains ranging in size
from about 0.5 to 3.0 millimeters.

Anthracite may be used as the only filtering media but i is
more commonly used along with sand. When the two materials
are used together, the filter is called a “dual media” filter. In the
dual media filter, about 6 1o 10 inches (15 to 25 ¢m) of sand is
placed on the bottom and 18 to 24 inches (45 to GO cm) of an-
thracite is placed on top. Since the sand is about two and a half
times heavier than water and anthracite is only about one and a
half rimes heavier than water, the two materials stay separated
and in the same relative positions (anthracite on top and sand
on the bottom) even after backwashing,

Sometimes, a layer of crushed GARNET'® media is used at
the bortom of the filter in addition to the sand and anthracite.
In this case, the filter is called a “mixed media” filcer.

Small filters containing replaceable cartridge-type elements
are sometimes used in homes or very small reatment plants.
When the elements become plugged with dirt, they must be dis-